

**CORE DENSITY TEST REPORT**

Report Number 205  
Report Date 01/11/2009

<b>Client Name</b>	CMW Tamworth	<b>Date Taken</b>	16/04/199
<b>Scheme Name</b>	Soothill Landfill	<b>Date Received</b>	16/04/199
<b>Material Group</b>	Bituminous		
<b>Material Type</b>	BS 4987 Dense Macadam		
<b>Material Name</b>	Dense Bituminous RoadBase		
<b>Specification</b>	5.1 40 mm Size Dense Roadbase		
<b>Testname</b>	Core Density		
<b>Source</b>	Not Known		
<b>Quarry</b>	Not Known		

<b>Lab Ref</b>	<b>Date Tested</b>	<b>Chainage</b>	<b>Codition</b>	<b>Loose Material Removed</b>	<b>Core Density</b>	<b>Theoretical Density</b>	<b>Air Voids</b>
----------------	--------------------	-----------------	-----------------	-------------------------------	---------------------	----------------------------	------------------

10193